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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING TO EN10204 TYPE 3 1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTLFY THATTHE PRODUCT LISTED BELOW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQUlRtMFNTS GlVEN IN ONE OR MORE OFTHE 

FOLLOWING STANDARDS LAST EDITION 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISENADO, FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE WS SIGUIENTES 

ESTANDARES ULTIMA EDICION.) 

M I  598 - VALVE INSPECTION AND TESTiNG AP16D - PIPELINE VALVES - GATE, PLUG, BALL AND CHECK 
M 1 5 9 9  -METAL PLUG VALVES - FLANGED, THREADED AND WELDING M1600 - STEEL GATE VALVES. FLANGED AND WELDING ENDS 
ANSlB16-10 - FACE TO FACE AND END TO END DMENSIONS OF VALVES ANSlB16-II - FORGED FITTING% SOCKET - WELDING AND lTlREADED 
ANSI B16-34 - VALVES - FLANGED, THREADED AND WELDING ENDS M I 6 0 2  - COMPACT STEEL GATE VALVES - FLANGED, THREADED, 
MSS-SP6I - PRESSURE TESTING OF STEEL VALVES WELDiNG AND EXTENDED - BODY ENDS 

Part No. AC081A08MAB830000M 
(Código) 

Descri~tion 8" Fig. 5202 F UT WCB, API TRIM No.8 830000 
I)ncnpcion CAST STEEL CATE VALVE 150 CI.ASS 

(VALVULA COMPUERTA DE C E R O  FUNDIDO CLASI. 150) 
VALVE WlTH LOW EMlSSlON CONTROL (SO PPM'S MAX.)(VALVULA SUMWlSTRADA CON COWTROL DE BAJAS 
EMISIONES FUGITIVAS (50 PPM'S Mah) ) 

SHELL BACK SIDE (IAoo) PRESSURE TEST (casco) 
(PRUEBAS DE PRESLON) (SEATI 1 2 

p~ p~ -- - 

\ 

TENS M E L D  ELG RED BHN 

m 1  KPSI % 
m IST 2ND 3RD % AVG 

75.11 49.01 26 51 169 

78.30 50.61 27 47 163 

79.61 47.85 29 55 158 

CHEMICAL COMPOSITION (%) COMPOSICIÓN QUMICA (%) 

1 

ITEM HEATNO. hU&TRM,AL 
(PARTE) (COLADA) 

BODY W~34486 ASTMA-ZI~IWCB 
CUERW 

BONNET WH34120 ASTMA-216nUCB 
BONETE 

WEDGE WH34252 ASTMA-216IWCB 

FACIO-21 REY "Y 

CERTIFICADO POR: CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

V c Mn P S Si Ni Cr M0 CU Cb 
0.191 0.907 0.035 0.013 0.447 0.068 0.037 0.001 0.027 0.004 

Nomnümted lo ( N o n m h d o  a) 930 Temwr to (T~mole a) 650 Eoaiada m aM. 
0.196 0.874 0.035 0.011 0.537 0.023 0.058 0.001 0.025 0.004 

Nomlirated to Momllzado a) 930 T m p r  to CTem~le a) 650 Enfriado en ain. 
0.196 0.901 0.032 0.012 0.485 0.020 0.021 0.001 0.026 0.005 


